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APPLICANT:      太仓市顺林针织品有限公司 (C34448)

江苏太仓市沙溪镇周泾路158号

Date of receipt          

Testing period  

:19 Apr. 2017

:21 Apr. 2017

:21 Apr. 2017Buyer: --

Test(s) requested

Brand / Section               

Season         

Product category  

Product type      

Test stage       

:--

:--

:FIRST TEST

:--

:--

:--

:--End use       

For CE Marking : Yes

:--Previous report  Service                   :EXPRESS

Factory name       Supplier name :--:--

Factory code :--Exported to:--

1. Conclusion:

Tests description Conformity

 1 Abrasion resistance : 2016 : EN 388 : 2016 Level 1

 2 Tear strength resistance: 2016 : EN 388 : 2016 Level 3

Pass: requirements met      Fail: requirements not met     None: no requirement for this test     N/A: not applicable

Approved by

Henry YAN

Laboratory Supervisor

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 6 months. The test report shall not be reproduced, except 

in full, without the written approval of the testing laboratory.  
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2. Sample(s) description assigned by laboratory:

Analyzed productSize

GLOVE

Sample informationDescription

palm

170405004

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 6 months. The test report shall not be reproduced, except 

in full, without the written approval of the testing laboratory.  
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3.  GLOVE/

palm

Method ConformityResultUnitClient 

Requirement

 Tear strength resistance: 

2016

EN 388 : 2016

Tear strength 63N

Tear strength (2) 66N

Tear strength (3) >75N

Tear strength (4) >75N

Performance level 3 

 Abrasion resistance : 2016 EN 388 : 2016

Deviation from the test method NO 

used consumables - abrasive Klingspor PL31B Grit 

180

 

used consumables - adhesive 3M 

Number of cycles at the hole detection 200 

Number of cycles at the hole detection (2) 100 

Number of cycles at the hole detection (3) 100 

Number of cycles at the hole detection (4) 200 

Performance level 1 

END OF TEST REPORT

Table of Performance Level for Glove

Performance LevelTest Item
0 1 2 4 53##

Abrasion Resistance (EN 388)
---80002000500100<100Number of cycles (minimum)

Tear Resistance (EN 388) ---75502510<10
Force (N) (minimum)

Performance level 0 means the glove falls below the minimum performance level for the given individual hazard##

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 6 months. The test report shall not be reproduced, except 

in full, without the written approval of the testing laboratory.  


